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SPORTON LAB.

History of this test report

Report No. Version Description Issue Date

FR492020A 01 Initial issue of report Dec. 12, 2024

Revise Antenna Gain
FR492020A 02 This report is an updated version, replacing the Dec. 17, 2024
report issued on Dec. 12, 2024.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020A

Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.1 15.247(a)(2) 6dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Pass -
15.247(b)(3)
3.2 15.247(b)(4) Output Power Pass
3.3 15.247(e) Power Spectral Density Pass -
34 15.247(d) Conducted Band Edges and Spurious Pass i
Emission
0.38dB
35 15.247(d) |Radiated Band Edges and Spurious Emission Pass under the limit at
2483.58 MHz
22.53dB
3.6 15.207 AC Conducted Emission Pass under the limit at
1.86 MHz
3.7 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are

declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Yun Huang
Report Producer: Mila Chen

TEL : 886-3-327-0868

FAX : 886-3-327-0855
Report Template No.: BU5-FR15CBT4.0 Version 2.4
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Issue Date
Report Version
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
Bluetooth-LE, IEEE 802.15.4, Wi-Fi 2.4GHz 802.11b/g/n/ax/be and Wi-Fi 5GHz 802.11a/n/ac/ax/be.

Antenna Type

WLAN:

<Ant. 0>: Dipole Antenna
<Ant. 1>: Dipole Antenna
Bluetooth-LE: Dipole Antenna
IEEE 802.15.4: Dipole Antenna

Antenna information
2400 MHz ~ 2483.5 MHz Peak Gain (dBi) |3.02

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.

1.2 Modification of EUT

No modifications made to the EUT during the testing.
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1.3 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.

COO05-HY (TAF Code: 1190)

The AC Conducted Emission test item subcontracted to Sporton
International Inc. EMC & Wireless Communications Laboratory.

Test Site Location

Test Site No.

Remark

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.

THO5-HY, 03CH23-HY

Test Site Location

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190 and TW3786

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ FCC Part 15 Subpart C §15.247

+ FCC KDB Publication No. 558074 D01 15.247 Meas Guidance v05r02
+ FCC KDB 414788 D01 Radiated Test Site v01r01

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

2.1 Carrier Frequency Channel

Frequency Band Channel ('I:\;quZ) Channel ('I:\;quz)
0 2402 21 2444
1 2404 22 2446
2 2406 23 2448
3 2408 24 2450
4 2410 25 2452
5 2412 26 2454
6 2414 27 2456
7 2416 28 2458
8 2418 29 2460
9 2420 30 2462
2400-2483.5 MHz 10 2422 31 2464
11 2424 32 2466
12 2426 33 2468
13 2428 34 2470
14 2430 35 2472
15 2432 36 2474
16 2434 37 2476
17 2436 38 2478
18 2438 39 2480
19 2440 - -
20 2442 - -
TEL : 886-3-327-0868 Page Number 1 7 0of 25
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2.2 Test Mode

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the

highest fundamental frequency or to 40 GHz, whichever is lower).
b. AC power line Conducted Emission was tested under maximum output power.

The following summary table is showing all test modes to demonstrate in compliance with the standard.

Summary table of Test Cases

Test Item Data Rate / Modulation

Bluetooth — LE / GFSK

Mode 1: Bluetooth Tx CHOO_2402 MHz_1Mbps
Mode 2: Bluetooth Tx CH19 2440 MHz_1Mbps
Conducted Mode 3: Bluetooth Tx CH39_ 2480 MHz_1Mbps
Test Cases Mode 4: Bluetooth Tx CHOO_2402 MHz_2Mbps
Mode 5: Bluetooth Tx CH19 2440 MHz_2Mbps
Mode 6: Bluetooth Tx CH38_ 2478 MHz_2Mbps
Mode 7: Bluetooth Tx CH39_ 2480 MHz_2Mbps

Mode 1: Bluetooth Tx CHOO_2402 MHz_1Mbps
Mode 2: Bluetooth Tx CH19 2440 MHz_1Mbps
Mode 3: Bluetooth Tx CH39_ 2480 MHz_1Mbps
Mode 4: Bluetooth Tx CHOO_2402 MHz_2Mbps
Mode 5: Bluetooth Tx CH19 2440 MHz_2Mbps
Mode 6: Bluetooth Tx CH38_ 2478 MHz_2Mbps
Mode 7: Bluetooth Tx CH39_ 2480 MHz_2Mbps

Radiated

Test Cases

AC Conducted
- Mode 1: Bluetooth-LE Tx + AC Adapter (Luxshare_45W_Type A)
Emission

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.
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2.3 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone
Power EUT
Source Notebook
Earphone ‘ WLAN AP Monitor

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name FCC ID Data Cable |Power Cord
AC I/P:
1. |Notebook  |DELL Latitude 3420  |FCC DoC N/A Unshielded, 1.2 m
DC O/P:
Shielded, 1.8 m
2. |PC msi PRO DP1 80A7 [FCC DoC N/A Unshielded, 1.8m
3. |PC msi Aegis-B918 FCC DoC N/A Unshielded, 1.8m
4. |Button SmartThings |IM6001-BTP01 |2AF4S-IM6001-BTPO1 [N/A N/A

2.5 EUT Operation Test Setup

The RF test items, utility “RadioControlConsole v4.0.0.0” was installed in Notebook which was
programmed in order to make the EUT get into the engineering modes to provide channel selection,
power level, data rate and the application type and for continuous transmitting signals.
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2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 6dB and 99% Bandwidth Measurement
3.1.1Limit of 6dB and 99% Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.

3.1.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

1.
2.

The testing follows the ANSI C63.10 Section 6.9.3 (OBW) and 11.8.1 (6dB BW).

The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

Set the maximum power setting and enable the EUT to transmit continuously.

Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz.
Set the Video bandwidth (VBW) = 300 kHz. In order to make an accurate measurement. The
6dB bandwidth must be greater than 500 kHz.

For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

Measure and record the results in the test report.

3.1.4Test Setup

i

Spectrum Analyzer EUT

3.1.5Test Result of 6dB Bandwidth

Please refer to Appendix A.

3.1.6 Test Result of 99% Occupied Bandwidth

Please refer to Appendix A.
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3.2 Output Power Measurement

3.2.1Limit of Output Power

For systems using digital modulation in the 2400-2483.5 MHz, the limit for output power is 30 dBm. If
transmitting antenna of directional gain greater than 6 dBi is used, the peak output power from the
intentional radiator shall be reduced below the above stated value by the amount in dB that the

directional gain of the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has to be

reduced by 1 dB for every 3 dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

For Average Power, the testing follows ANSI C63.10 Section 11.9.2.3.2 Method AVGPM-G
The RF output of EUT is connected to the power meter by RF cable and attenuator.
The path loss is compensated to the results for each measurement.

Set the maximum power setting and enable the EUT to transmit continuously.

o M w0 NP

Measure the conducted output power and record the results in the test report.

3.2.4Test Setup

Power Meter EUT

3.2.5Test Result of Average Output Power

Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

The peak power spectral density shall not be greater than 8 dBm in any 3 kHz band at any time interval

of continuous transmission.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

1.
2.

The testing follows the ANSI C63.10 Section 11.10.2 Method PKPSD.

The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

Set the maximum power setting and enable the EUT to transmit continuously.

Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 3 kHz.
Video bandwidth (VBW) = 10 kHz. In order to make an accurate measurement, set the span to
1.5 times DTS Channel Bandwidth. (6 dB BW)

Detector = peak, Sweep time = auto couple, Trace mode = max hold, Allow trace to fully
stabilize. Use the peak marker function to determine the maximum power level.

Measure and record the results in the test report.

The Measured power density (dBm)/ 100 kHz is a reference level and is used as 20 dBc down

limit line for Conducted Band Edges and Conducted Spurious Emission.

3.3.4Test Setup

e )

Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Conducted Band Edges and Spurious Emission Measurement

3.4.1Limit of Conducted Band Edges and Spurious Emission

All harmonics/spurious must be at least 30 dB down from the highest emission level within the

authorized band.

3.4.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3Test Procedure

1.
2.

The testing follows the ANSI C63.10 Section 11.11.3 Emission level measurement.

The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The path
loss is compensated to the results for each measurement.

Set the maximum power setting and enable the EUT to transmit continuously.

Set RBW = 100 kHz, VBW = 300 kHz, Peak Detector. Unwanted Emissions measured in any 100
kHz bandwidth outside of the authorized frequency band shall be attenuated by at least 20 dB
relative to the maximum in-band peak PSD level in 100 kHz when maximum peak conducted
output power procedure is used. If the transmitter complies with the conducted power limits based
on the use of RMS averaging over a time interval, the attenuation required under this paragraph
shall be 30 dB instead of 20 dB.

Measure and record the results in the test report.

The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

3.4.4Test Setup

e 2

Spectrum Analyzer EUT
3.4.5Test Result of Conducted Band Edges Plots
Please refer to Appendix A.
3.4.6 Test Result of Conducted Spurious Emission Plots
Please refer to Appendix A.
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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated Band Edges and Spurious Emission

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious must
be at least 20 dB below the highest emission level within the authorized band. If the transmitter
complies with the conducted power limits based on the use of RMS averaging over a time interval, the
attenuation required shall be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the

restricted bands must also comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705 -30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.5.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements.

2. The EUT is arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

4. The EUT is set 3 meters away from the receiving antenna, which is mounted on the top of a
variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic
emission level is with at least 6 dB margin against average limit line, the position is marked as

8. Use the following spectrum analyzer settings:

For average measurement:
The procedure for method trace averaging is as follows:
a) RBW =1 MHz.
b) VBW 2[3 x RBW].
c) Detector = RMS (power averaging), if [span / (# of points in sweep)] <
RBW / 2. Satisfying this condition can require increasing the number of
points in the sweep or reducing the span. If the condition is not satisfied,
then the detector mode shall be set to peak.
d) Averaging type = power (i.e., rms) (As an alternative, the detector and
averaging type may be set for linear voltage averaging.
e) Sweep time = auto.
TEL : 886-3-327-0868 Page Number 1 16 of 25
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f) Perform a trace average of at least 100 traces if the transmission is
continuous. If the transmission is not continuous, then the number of
traces shall be increased by a factor of 1 / D, where D is the duty cycle.
For example, with 50% duty cycle, at least 200 traces shall be averaged.
(If a specific emission is demonstrated to be continuous—i.e., 100% duty
cycle—then rather than turning oN and ofFF with the transmit cycle, at least
100 traces shall beaveraged.)

g) If tests are performed with the EUT transmitting at a duty cycle less than
98%, then a correction factor shall be added to the measurement results
prior to comparing with the emission limit, to compute the emission level
that would have been measured had the test been performed at 100%
duty cycle. The correction factor is computed as follows:

i. If power averaging (rms) mode was used in the preceding step e),
then the correction factor is [10 log (1 / D)], where D is the duty
cycle. For example, if the transmit duty cycle was 50%, then 3 dB
shall be added to the measured emission levels.

ii. If a specific emission is demonstrated to be continuous (100%
duty cycle) rather than turning oN and OFF with the transmit cycle,

then no duty cycle correction is required for that emission.

3.5.4Test Setup

For radiated test below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver
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For radiated test from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver

For radiated test from 1GHz to 18GHz

i — 3m —_—,

Metal Full Soldered Ground Plane

== .

Spectrum Analyzer / Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

== ..

Spectrum Analyzer / Receiver
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3.5.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.
There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result comes out

very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.5.7Duty Cycle

Please refer to Appendix D.

3.5.8 Test Result of Radiated Spurious Emission (30 MHz ~ 10th Harmonic)

Please refer to Appendix C.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio frequency
voltage that is conducted back onto the AC power line on any frequency or frequencies within the band

150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.6.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF Bandwidth = 9
kHz) with Maximum Hold Mode. Then measurement is also conducted by Average Detector and
Quasi-Peak Detector Function respectively.
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3.6.4Test Setup
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AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 Antenna Requirements
3.7.1Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.7.2 Antenna Anti-Replacement Construction

Unigue (non-standard) antenna connector.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Calg);tegion Test Date Due Date Remark
Loop Antenna ggmzs‘ HFH2-22 100488 | 9 kHz~30 MHz |Aug. 29, 2024 ';'\10(:’\;_1247',220025 Aug. 28, 2025 (Ogggiggf’:Y)
Bilog Antenna | TESEQ Oog(I)BZLNiléé?Ng-‘OG 47020 & 06 | 30MHz~1GHz |Oct. 05, 2024 '}'\10(:’\}_1247’,22002;; Oct. 04, 2025 (Oggaiggfﬂy)

Amplifier SONOMA 310N 421580 9kHz~1GHz | Jul. 14, 2024 %03’9'12“7'122002; Jul. 13, 2025 (oggﬂ;gf’:y)
Amplifier EMEC EMO1G18GA 060878 N/A Sep. 27, 2024 ';'\10(:’\;_1247’,22002;’ Sep. 26, 2025 (Oggaiggf’SY)
D(éuu%eeﬂg?fd RFSPIN DRH18-E  |LE2COSAL8EN| 1GHz~18GHz |Jun. 20, 2024 '\,'\103’\'/'1247’122002;; Jun. 19, 2025 (ogggi;‘gf’:Y)
Antenna
SHP-ENF Hom) SCAVIERZEE) - BBHA 9170 1224 | 18GHz-40GHz |Jun. 24, 2024 ’\||\10<;/\},1247',220022t~ Jun. 23, 2025 (Ogggiggf’:Y)

Preamplifier EMEC EM18G40G 060873 | 18GHz~40GHz |Sep. 02, 2024 '\,'\10(;’\'/_12“7'122002;; Sep. 01, 2025 (O?nggi;‘gf’gy)
Signal Analyzer|  Keysight N9010B MY62170337 N/A Aug. 21, 2024 '}‘\10(;’\}'1247"22002;; Aug. 20, 2025 (ogéﬂé‘gf’ﬁ.‘y)

Hygrometer | TECPEL DTM-303A TP210001 N/A Oct. 24, 2024 '\,'\10(;’\'/_1247'122002;; Oct. 23, 2025 (Oggﬂgg_o;y)

Controller | EMEC EM1000 NA | A o AL 2R e (O?nggiggf’gy)
Antenna Mast | ChainTek | MBS-520-1 N/A 1m~4m N/A ’\||\10<;/\},1247',220022t~ N/A (Ogggiggf’:Y)

Tumn Table | ChainTek T-200-S-1 N/A 0~360 Degree N/A '\,'\10(;’\'/_12“7'122002;; N/A (O?nggi;‘gf’gy)

Software Audix 6.098243019122 RK-002348 N/A N/A ’\llxlogx}.lzllizzooz; NIA (o?ggigg?:\()
RF Cable EBEE‘ES SUCOFLEX 102 | 803951/2 | 9kHz~30MHz |Mar. 06, 2024 “,1103’9_12‘17'7220022‘2 Mar. 05, 2025 (Ogéf.iggf’,ﬂy)
RFCable | o SR | SUCOFLEX102 | 80439512 N/A Nov. 27, 2023 '}'\10(;’\;.1;5'220025 Nov. 26, 2024 (ogggiggﬂv)
RFCable | § SR> | SUCOFLEX102 | 80439512 N/A Nov. 26, 2024 %03’9.2267"220025 Nov. 25, 2025 (Ogggiggf’SY)
RF Cable EMC EMC101Y 231/1215522119 N/A Nov. 27, 2023 '}'\103’9_12“57220022": Nov. 26, 2024 (O?ngﬂggf’gy)
RF Cable EMC EMC101Y 231/1;35152;119 N/A Nov. 26, 2024 %03’9.2267"220025 Nov. 25, 2025 (Ogggiggf’SY)

Hygrometer | TECPEL DTM-303A TP201996 N/A Nov. 07, 2023 (z)c;-o311,,22002244~ Nov. 06, 2024 (CTOJSE‘_T:?(‘;

Hygrometer | TECPEL DTM-303A TP201996 N/A Nov. 01, 2024 '}'\10(;’\;.0215_;‘220025 Oct. 31, 2025 (CTOSSSU_T:?(‘;
Power Sensor | DARE RPR3006W 115(;0(()’\?3:125;253 10MHz-6GHz |Jan. 10, 2024| 00 %) 2050 dan. 09, 2025 %jg;_ﬁfg
Signal Analyzer 222\?\25 FSV40 101566 | 10Hz~40GHz |Aug. 23, 2024 %cot\.l_ozléyzzoozgi Aug. 22, 2025 (CTOJSS_T:?;
S"&;Efrcaorgtem' Burgeon ETF-058 E(iég?j)% N/A Apr. 08, 2024 %39.0215"22002;; Apr. 07, 2025 (CTOFTSSU_C}:?(C;

core | sporen [Ty | ot |y Jom o], | coman
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Instrument | Brand Name Model No. Serial No. [Characteristics Calg);teglon Test Date Due Date Remark
AC Power . Conduction
Source ChainTek APC-1000W N/A N/A N/A Nov. 25, 2024 N/A (CO05-HY)
EMI Test Rohde & Conduction
Receiver Schwarz ESR3 102388 9kHz~3.6GHz |Dec. 06, 2023| Nov. 25, 2024 | Dec. 05, 2024 (CO05-HY)
Hygrometer Testo 608-H1 34913912 N/A Oct. 14, 2024 | Nov. 25, 2024 | Oct. 13, 2025 | onduction
ve e - S (CO05-HY)
Rohde & Conduction
LISN Schwarz ENV216 100081 9kHz~30MHz |Nov. 14, 2024| Nov. 25, 2024 | Nov. 13, 2025 (CO05-HY)
Rohde & Conduction
Software Schwarz EMC32 N/A N/A N/A Nov. 25, 2024 N/A (CO05-HY)
_— SCHWARZBE Conduction
Pulse Limiter CK VTSD 9561-F N 00691 N/A Jul. 30, 2024 | Nov. 25, 2024 | Jul. 29, 2025 (CO05-HY)
Conduction
LISN Cable MVE RG-400 MQT24082501 N/A Oct. 15, 2024 | Nov. 25, 2024 | Oct. 14, 2025 (CO05-HY)
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 3.7 dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 6.5 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHZz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.6 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.6 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 53dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR492020A

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 30dBc limit.

Test Engineer: Sylvia Li Temperature: 21~25 °C
Test Date: 2024/10/01~2024/11/25 Relative Humidity: 51~54 %
TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
99%
. 6dB BW
Data Freq. | Occupied | 6dB BW - .
Mod. Rate NTY CH. (MH2) BW (MH2) (k/||r|:|zt) Pass/Fall
(MHz)
BLE |1Mbps 0 2402 1.049 0.693 0.50 Pass
BLE |1Mbps 19 | 2440 1.051 0.693 0.50 Pass
BLE |1Mbps 39 | 2480 1.050 0.690 0.50 Pass
TEST RESULTS DATA
Average Power Table
Average Conducted EIRP EIRP
Mod Data N CH Freq. Conducted Power DG Power Power Pass
" | Rate " [ (MHz) Power Limit (dBi) (dBm) Limit [Fail
(dBm) (dBm) (dBm)
BLE |1Mbps 0 2402 19.20 30.00 3.02 22.22 36.00 Pass
BLE |1Mbps 19 | 2440 19.00 30.00 3.02 22.02 36.00 Pass
BLE |1Mbps 39 | 2480 18.30 30.00 3.02 21.32 36.00 Pass
TEST RESULTS DATA
Peak Power Density
Peak PSD
Data Freqg. FEESIESIR) (e L[5 DG Limit .
Mod. Rate NT{ CH. (MH2) (dBm (dBm (dBi) (dBm Pass/Fall
/100kHz) | /3kHz) 13kHz2)
BLE |1Mbps 0 2402 19.18 7.24 3.02 8.00 Pass
BLE [1Mbps 19 2440 19.01 7.32 3.02 8.00 Pass
BLE |1Mbps 39 | 2480 18.60 6.49 3.02 8.00 Pass
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TEST RESULTS DATA
6dB and 99% Occupied Bandwidth

99%
. 6dB BW
Data Freqg. | Occupied | 6dB BW . .
Mod. Rate NTY{ CH. (MH2) BW (MH2) (Ir:/l|r:|zt) Pass/Fail
(MHz)
BLE [2Mbps| 1 | CH 00(2402 MHz| 2.096 1.393 0.50 Pass
BLE [2Mbps| 1 | CH 19(2440 MHz| 2.103 1.359 0.50 Pass
BLE [2Mbps| 1 | CH 38(2478 MHz| 2.101 1.340 0.50 Pass
BLE [2Mbps| 1 | CH 39(2480 MHz| 2.097 1.441 0.50 Pass
TEST RESULTS DATA
Average Power Table
Average Conducted EIRP EIRP
Mod Data NN Freq. Conducted Power DG S Power Pass
" | Rate ’ (MHz) Power Limit (dBi) (dBm) Limit [Fail
(dBm) (dBm) (dBm)
BLE |[2Mbps| 1 | CH 00(2402 MHZ 19.10 30.00 3.02 22.12 36.00 Pass
BLE |[2Mbps| 1 | CH 19(2440 MHZ 19.00 30.00 3.02 22.02 36.00 Pass
BLE |[2Mbps| 1 | CH 38(2478 MHZ 18.80 30.00 3.02 21.82 36.00 Pass
BLE |[2Mbps| 1 | CH 39(2480 MHZ 15.30 30.00 3.02 18.32 36.00 Pass
TEST RESULTS DATA
Peak Power Density
Peak PSD
Data Freq. FEEIPEID) | [PEEIS [PEID DG Limit .
Mod. Rate NTY CH. (MHz) (dBm (dBm (dBi) (dBm Pass/Fail
/100kHz) | /3kHz) 13KHzZ)
BLE [2Mbps| 1 | CH 00(2402 MHz| 18.59 4.87 3.02 8.00 Pass
BLE [2Mbps| 1 | CH 19(2440 MHz| 17.92 4.30 3.02 8.00 Pass
BLE [2Mbps| 1 | CH 38(2478 MHz| 18.02 4.47 3.02 8.00 Pass
BLE [2Mbps| 1 | CH 39(2480 MHz| 14.17 0.33 3.02 8.00 Pass

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 30dBc limit.
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6dB Bandwidth|
<1Mbps>

6 dB Bandwidth Plot on Channel 00 6 dB Bandwidth Plot on Channel 19
Spectrum 2 Spectrum 2
Ref Level 30.00 d8m Offset 23.82 db & RBW 100 kHz Ref Level 30.00 d8m Offset 23.64 db & RBW 100 kHz
po Att 20 dB  SWT 10.1 ms & VBW 300 kHz  Mode Sweep po Att 20 dB  SWT 10.1 ms & VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
M1[1] 13.07 dBm)| M1[1] 13.02 dBm)|
2.401632400 GHz| 2.439631200 GHz|
0 dAm=—=tr: 14 1= D2[1] 0.06 dB, 20 dBM=——r1 13017 dpn D2]1] 0.12 dB
D1 19.155 8 \ﬁ — 692.600 kHz] D1 18017 dem u‘/""'*-a-—«'"""""\)'\ 693.000 kHz]
10 di '-’“:;B/‘_ - ‘7\,_\ 10d D2 l:y]"‘ .
0 db / \\ 0 db /.A‘ ‘\\
e | | i Nl
20 di -20 de
-30 df -30 df
-40 dBm -40 dBm
=50 df =50 df
-6 df 60 df
CF 2.402 GHz 10001 pts Span 2.0 MHz CF 2.44 GHz 10001 pts Span 2.0 MHz
NEg T — - T —
)i CEEEREE [ ) )i [ CEERRRE )
6 dB Bandwidth Plot on Channel 39
Spectrum 2
Ref Level 30.00 d8m Offset 23.80 db & RBW 100 kHz
o Att 20 dB  SWT 10.1 ms & VBW 300 kHz  Mode Sweep
[@ 17k view
M1[1] 12.65 dBm)|
2.479628600 GHz|
ZDdBMﬁr, 18.659 deny D2(1] 0.03 dB|
| WMW 689.800 kHz
" 02 12 :::;", ! .
0 o8 / \\
-10 de
—— M “
-20 df
-30 df
=400 df
50d
60 df
CF 2.48 GHz 1-UUUI pts Span 2.0 MHz
)ik ) )
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<2Mbps>

6 dB Bandwidth Plot on Channel 00

6 dB Bandwidth Plot on Channel 19

ol S N

Spectrum 2 Spectrum 2
Ref Level 30,00 dBm  Offset 23.82 dB @ RBW 100 kHz RefLevel 30,00 dBm  Offset 23.64 dB @ RBW 100 kHz
o Att 208 SWT  10.1ms @ VBW 300 khz _Mode Swesp o Att 208 SWT  10.1ms @ VBW 300 khz _Mode Swesp
[@ 17K view [@ 17K view
M1[1] 12.19 dBm M1[1] 12.07 dBm
2.401284400 GHz| 2.439300800 GHz|
D2[1] 0.40 dB 20 dBm rETRTIY T D2[1] 0.00 dB
MM,‘, 1.392800 MHz| R T ™ — 1.359200 MHz|
. o ‘:'w‘.u‘r\‘—_ﬁh’ Mg —
N\ "“N
< P o
'\_\L s fd‘/ '\\
v o !
bl ki w
-30 df -30 df
40 d 40 d
50 d 50 d
60 d 60 d
CF 2.402 GHz 10001 pts Span 4.0 MHz CF 2.44 GHz 10001 pts Span 4.0 MHz
— — — ———
J QRHRRRRD J QRIRRRRRD
0. 4 105734 0. 24 1
Spectrum 2
P v Spectrum o
Ref Level 30,00 dBm  Offset 23.87 dB @ RBW 100 kHz Ref Level 2000 ST ST T = T
evel m se - 100 kHz
o Att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep L At 20d8 SWT  10.1ms w VBW 300 kHz  Mode Sweep
[@ 1Pk view
(@ 1k View
M1 11.95 dim LETEY] 6.61 dBm
2.477305600 GHz| 470255200 Crie
e 1 o 1 JJJuUuﬁ;W:jqu and et 070 an
} 338 2
I_m "““h-.-— . 1.440800 MHz
o B 11 13,486 dbm S
10 di -
D2 7.486 dBm— -
od od M’”«

N/ N

w ‘\V

=30 d 20 df

-400 40 d

50 df -0

60 e 60 df

CF 2.478 GHz 10001 pts Span 4.0 MHz Sl L e D T

Il ) T e I ) W e
. 24 1 N 024 1
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99% Occupied Bandwidth|
<1Mbps>

99% Occupied Bandwidth Plot on Channel 00 99% Occupied Bandwidth Plot on Channel 19

Spectrum 2 Spectrum 2
RefLevel 30.00 dBm  Offset 23.82 0B @ RBW 30 kHz RefLevel 30.00 dBm  Offset 23.64 0B @ RBW 30 kHz
o att 208 SWT  10.1ms @ VBW 100 khz _Mode Sweep o att 208 SWT  10.1ms @ VBW 100 khz _Mode Sweep
@ 1Pk View @ 1Pk View
M1[1] 16.37 dBm)| M1[1] 16.05 dBm)|
20 df M1 2.401858210 GHz| 20 df " 2.439956200 GHz|
¥ UEL.“LH\' 1.049095090 MHz| Occ Bw 1.051494851 MHz|
o W o O i i PN -
T1 T2 1 T
0db 0db
t
P - P ™
104 LY 0 d T
10 F, 10 £
N / Nt
20 di ¥ W 20 di e
W w
-30 df -30 df
-40 dBm -40 dBm
50 o 50 o
60 de 60 de
CF 2.402 GHz 10001 pts Span 2.0 MHz CF 2.44 GHz 10001 pts Span 2.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 2.4D185621 GHz 16.37 dBm ML 1 2.4399562 GHz 16.05 dBm
L 1 2.401455254 GHz 1.60 dBm Occ Bw 1.04909505 MHz L 1 2.439449455 GHz 2.63 dBm Occ Bw 1.051494B51 MHz
T2 1 2.4D250435 GHz 2.52 dBm T2 1 2.44050095 GHz 1.32 dbm
L )i ] [T L )i ] [T ]

99% Occupied Bandwidth Plot on Channel 39
(Spoctram =)

Ref Level 30.00 d8m Offset 23.80 db & RBW 30 kHz

o att 208 SWT _ 10.1ms & VBW 100 kHz Mode Swesp
[@ 1Pk view
M1[1] 15.60 dBm|
2.480010000 GHz|
20d - Occ Bw 1.049695030 MHz|
10 ‘W‘MM””M'W

— = W]
0dB M [,
1o d e M,

pronteng, / \HM

=20 d

40 dBm

50 d

-60 d

CF 2.48 GHz 10001 pts
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 2.48001 GHz 15.60 dbm
1 1 2.479449455 GHz 1.88 dbm Oce Bw 1.04969503 MHz
T2 1 2.4B049915 GHz 0.74 dbm

| ) )

Span 2.0 MHz
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<2Mbps>

99% Occupied Bandwidth Plot on Channel 00

99% Occupied Bandwidth Plot on Channel 19

J

Spectrum 2 Spectrum 2
Ref Level 30.00 d8m  Offset 23.62 db & RBW 30 kHz RefLevel 30.00 dBm  Offset 23.64 0B @ RBW 30 kHz
o att 208 SWT  10.1ms @ VBW 100 khz _Mode Sweep o att 208 SWT  10.1ms @ VBW 100 khz _Mode Sweep
@ 1Pk View @ 1Pk View
M1[1] 13.96 dBm)| M1[1] 14.30 dBm)|
. 2.402173980 GHz| . 2.439723230 GHz|
20 M1 Occ Bw 2.096190381 MHz| 20 T Occ Bw 2.102589741 MHz|
10 d bt Yot L i 10 d Mo - Ahresegriali A
s 'MM e
0dB \a.% 0dB ,/'; TS
™, r i
-0 d \\ -0 d d
o
L o |/ N
! UM'L\ ﬁx . T2 demn e ‘/ v
30 di l", 30 di V_ ¥
and 40 d
0 d 0 d
60 de 60 de
CF 2.402 GHz 10001 pts Span 4.0 MHz CF 2.44 GHz 10001 pts Span 4.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 2.40217398 GHz 13.96 dbm ML 1 2.43972323 GHz 14.30 dBm
TL 1 2.400926507 GHz -1.35 dBm Occ Bw 2.096190381 MHz TL 1 2.438922108 GHz -0.82 dBm Occ Bw 2,102589741 MHz
T2 1 2.403022698 GHz -0.41 dBrm T2 1 2441024698 GHz -0.89 dBm

J

99% Occupied Bandwidth Plot on Channel 38

99% Occupied Bandwidth Plot on Channel 39

ctrum 2
v Spectrum o
Ref Level 30.00 dBm  Offset 23.87 0B @ RBW 30 kHz Ref Level 20 0E TS T
o Att 20d8  SWT  10.1ms & VBW 100 kH; ave m o - ‘
= i 2_Mads Sweep o att 20de SWT  10.1ms @ VBW 100kHz  Mode Sweep
@15k view - [0 17K view
M1[1] B ”wi-u"/fJLiPH’" MIT1] 3.80 dBm
20 d ) = o : » 2.479733230 GHz
"r‘ Oce B 2.100589941 MHz =0 Occ By 2.096990301 MHz|
el o ot 10 dl ¥
) U,W”‘M W . (Frry i wu%
0 db W-Tc‘-“” "\M ] M,.. N
10 d rd w\k -10 d {/" K
bt | § ™,
\\.f V W / V_\ -f,,p—wm
a0 d . a0 d .
W v
-40 d -0 d
50 d 50 d
60 di 60 di
CF 2,478 GHz 10001 pts Span 4.0 MHz CF 2.48 GHz 10001 pts Span 4.0 MHz
T Marker - )
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ret | Tre| X-valus | v-velus | Function | Function Result J
v 1 DT e [ 1374 d i Y o 1T m—— ) ——— 2 sssasiot ik
T 1 2.476923708 GHz -1.12 dBm Oce Bw 2.100589941 MHz T2 1| 2 491019898 GH. =30 dom = =
T2 1 2.479024298 GHz -0.76 dm = -
" ) ™ [ )i ] S e
D 25N 2024 11
Da 11
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IPower Spectral Density (dBm/3kHz)
<1Mbps>

Power Density (dBm/3kHz) Plot Channel 00 Power Density (dBm/3kHz) Plot Channel 19
Spectrum 2 Spectrum 2
RefLevel 30.00 d8m Offset 23.82 db & RBW 3 kHz Ref Level 30.00 d8m Offset 23.64 db & RBW 3 kHz
o Att 20 dB  SWT 11.6 ms & VBW 10 kHz  Mode Sweep po Att 20 dB  SWT 11.6 ms & VBW 10 kHz  Mode Sweep
|@ 1Pk Max |@ 1Pk Max
M1[1] 7.24 dBm)| M1[1] 7.32 dBm)|
2.40203735 GHz 2.43999165 GHz
20 dBm 20 dBm
e b I o 0, o f M;I t
L e et ST § e ey e L 1
0 db - M‘t“""“'%vh' i o s P o 1 b 0 dB T ope sl ’ ” i Mt [Py Akt
. WAAS fielt My
s P . ke M, "y
-10 o s -10 o .
20 df 20 df
-30 df -30 df
40 di -40 d
=50 df =50 df
-6 df 60 df
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<2Mbps>

Power Density (dBm/3kHz) Plot Channel 00 Power Density (dBm/3kHz) Plot Channel 19
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\Band Edge and Conducted Spurious Emission
<1Mbps>
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100kHz PSD reference Level Plot Low Channel Plot

Spectrum 2 Spectrum 2
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Channel 19

100kHz PSD reference Level Plot

Mid Channel Plot

Spectrum
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Channel 39

100kHz PSD reference Level Plot
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<2Mbps>
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100kHz PSD reference Level Plot
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Channel 19

100kHz PSD reference Level Plot
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Channel 38

100kHz PSD reference Level Plot

Low Channel Plot

Spectrum 2 Spectrum 2
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Channel 39

100kHz PSD reference Level Plot
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang
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EUT Information

Report No.: FR492020A

Report NO : 492020
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1001
90T
80T
701
% 60'\ Part 1_IB ICSE-003-OP LimitatMain Po
m
he] e, )
£ s0t Partil SiB ICSE-003-Ave LimitatMain Po
(5] B S - S-S
> +
()
- 400
Te
30 7S
4 4 & Y
20t
10T
0 } } } —+— } } } —+—— } } |
150k 30040000 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.152250 29.84 55.88 26.04 | L1 OFF 19.8
0.152250 39.49 65.88 26.39 | L1 OFF 19.8
0.181500 26.42 54.42 28.00 | L1 OFF 19.8
0.181500 34.38 64.42 30.04 | L1 OFF 19.8
0.269250 24.44 51.14 26.70 | L1 OFF 19.8
0.269250 27.30 61.14 33.84 | L1 OFF 19.8
0.474000 23.13 46.44 23.31 | L1 OFF 19.8
0.474000 24.39 56.44 32.05 | L1 OFF 19.8
1.857750 23.47 46.00 2253 | L1 OFF 19.9
1.857750 24.73 56.00 31.27 | L1 OFF 19.9
10.641750 26.87 50.00 23.13 | L1 OFF 20.3
10.641750 28.88 60.00 31.12 | L1 OFF 20.3
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EUT Information

Report NO :

Test Voltage :
Phase :

Level in dBuV
(6)]
Q

492020

120Vac/60Hz
Neutral

Full Spectrum

Report No.: FR492020A

\ Part 1 FIB [CSSE-003-OP LimitatMam Po

Part:13B_ICSE-003-Avs e LimitatMain Po
407
30
3
4 4 A A
20t
10T
0 } } } —+—— } } } } —+—— } } |
150k 30040000 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.152250 29.65 55.88 26.23 | N OFF 19.8
0.152250 37.70 65.88 28.18 | N OFF 19.8
0.188250 26.13 54.11 27.98 | N OFF 19.8
0.188250 31.64 64.11 3247 | N OFF 19.8
0.233250 24.99 52.33 27.34 | N OFF 19.8
0.233250 27.58 62.33 3475 | N OFF 19.8
0.334500 23.74 49.34 25.60 | N OFF 19.8
0.334500 24.76 59.34 3458 | N OFF 19.8
1.338000 23.30 46.00 2270 | N OFF 19.9
1.338000 24.47 56.00 3153 | N OFF 19.9
7.584000 25.92 50.00 24.08 | N OFF 20.2
7.584000 27.62 60.00 32.38 | N OFF 20.2
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Appendix C. Radiated Spurious Emission Test Data

) ) ] Temperature : 21.7-22.5°C
Test Engineer : Leo Li, Karl Hou and Lucifer Jiang
Relative Humidity : [51~57%
Note symbol
-L Low channel location
-R High channel location
Cl. Radiated Spurious Emission Test Modes
<1Mbps>
Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 1 2400-2483.5 2 Bluetooth-LE 00 2402 1Mbps - -
Mode 2 2400-2483.5 2 Bluetooth-LE 19 2440 1Mbps - -
Mode 3 2400-2483.5 2 Bluetooth-LE 39 2480 1Mbps - -
Mode 8 2400-2483.5 2 Bluetooth-LE 39 2480 1Mbps - SHF
Mode 9 2400-2483.5 2 Bluetooth-LE 39 2480 1Mbps - LF
<2Mbps>
Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 4 2400-2483.5 2 Bluetooth-LE 00 2402 2Mbps - -
Mode 5 2400-2483.5 2 Bluetooth-LE 19 2440 2Mbps - -
Mode 6 2400-2483.5 2 Bluetooth-LE 38 2478 2Mbps - -
Mode 7 2400-2483.5 2 Bluetooth-LE 39 2480 2Mbps - -

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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C2. Summary of each worse mode

<1Mbps>
Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) (dBuV/m) (dB) Avg.
Bluetooth-LE | 00 2369.98 50.02 54.00 -3.98 \% Avg. Pass - Band Edge
! Bluetooth-LE | 00 4804.00 45.77 74.00 -28.23 \Y Peak = Pass - Harmonic
Bluetooth-LE | 19 2375.91 44.25 54.00 -9.75 \% Avg. Pass - Band Edge
2 Bluetooth-LE | 19 7320.00 40.01 54.00 -13.99 \% Avg. Pass - Harmonic
Bluetooth-LE | 39 2483.58 53.62 54.00 -0.38 \% Avg. Pass - Band Edge
3 Bluetooth-LE | 39 7440.00 39.91 54.00 -14.09 \% Avg. Pass - Harmonic
8 SHF 39 18127.97 41.06 74.00 -32.94 H Peak Pass - SHF
9 LF 39 959.26 34.70 46.00 -11.30 V | Peak Pass - LF
<2Mbps>
Freq. Level Limit Margin | Po | Peak
Mode | Modulation | Ch. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) l. Avg.
Bluetooth-LE | 00 2369.34 47.74 54.00 -6.26 \Y Avg. Pass - Band Edge
! Bluetooth-LE | 00 4804.00 45.74 74.00 -28.26 \Y Peak Pass - Harmonic
Bluetooth-LE | 19 2375.78 43.69 54.00 -10.31 \% Avg. Pass - Band Edge
° Bluetooth-LE | 19 7320.00 40.04 54.00 -13.96 \% Avg. Pass - Harmonic
Bluetooth-LE | 38 2483.52 45.20 54.00 -8.80 \% Avg. Pass - Band Edge
° Bluetooth-LE | 38 7434.00 38.73 54.00 -15.27 H Avg. Pass - Harmonic
Bluetooth-LE | 39 2483.52 53.48 54.00 -0.52 \% Avg. Pass - Band Edge
! Bluetooth-LE | 39 7440.00 39.75 54.00 -14.25 \% Avg. Pass - Harmonic
TEL: 886-3-327-0868 Page Number : C2 of C36
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<1Mbps>

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
75 / 815
f PEAK_74
0.0 70.0
: J/ 1
52 ; a—— T - 5! —— e -
350 350
17! E
Peak
0 23284 23652 23836 02 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CASALBEN_ 248620 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CSAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2379.88 53.59 74.00 -20.41 48.67 27.28 7.30 31.95 10.37 108 82 PEAK

1 2002.80 112,61 ------ ------ 99.82 27.82 7.3 31.97 18.38 160 82 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
75 ( 815
0.0 ] 70.0
} AVG_54
52! 52!
1 M//
" ST PR -
0 ishainat 4 e
17! E
Avg.
0 23284 23468 23652 23836 02 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG BE 54 3m DRHLS-E_LE2CASA1BEN 240628 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN 248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 237817 44.83 54.80 -9.17 3192 27.19 7.39 31.95 18.37 188 82 AVERAGE 1 242,80 108,38 ------ ------ 95.59 27.82 7.3 31.97 18.38 180 82 AVERAGE
TEL: 886-3-327-0868 Page Number : C30of C36

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020A

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
75 f 815
} PEAK_74
0.0 70.0
o
5. N e N T 5! . . ]
350 350
17! E
Peak
0 23284 23652 23836 02 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CASALBEN 248620 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2386.45 57.60 74.00 -16.40 44.95 26,98 7.3 31.96 10.38 167 116 PEAK 1 200280 119.21 ------ ------ le6.42 27.82 7.36 31.97 10.38 167 116 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
815 } 815
70, { 70,
4 / AVG_54
52! 52!
) N IV WP ) o .
17! E
Avg.
0 223284 23652 23836 02 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2369.98 56.62 54.00 -3.98 37.10 27.28 7.30 31.95 18.37 167 116 AVERAGE 1 2482.88 115,15 ------ ------ 182.36 27.62 7.36 31.97 10.38 167 116 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4 of C36




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020A

Pol. Horizontal Vertical
1 %.LWWB‘IWN) 1 MLM(mvnn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
s2s——— ES———— s S RPN
WMWM e el
30 350
Peak
115 115
Avg.
3000 6000, 9000 12000. 15000, 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ B3CH23-HY Site @ 3CH23-HY
Condition: PEAK 74 3m DRH1B-E_LE2CASALBEN 248620 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant (able Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m  dB  dB  dB om  deg Mz dBuv/m dBuV/m  dB B dB/m  dB  dB  dB om  deg
1 430400 45.34 74.60 -28.66 34.89 32.51 10.5% 3315 1.3 - - PEAK 1 430400 45.77 74.00 -28.13 34.52 32.51 18.5% 3.5 L33 - - PEAC

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C50of C36




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020A

Pol. Horizontal Vertical
! 4ﬂLe\|eI(|IB||\|mn] ! HLml(mvnn)
1225 1225
b5 15
100 00
10.6G AVG 54 AVG 54
525 525
-18G R O S —— P
350 350
Avg.
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site : G3CHI3-HY Site : G3CHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
TEL: 886-3-327-0868 Page Number : C6 of C36

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR492020A

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 ]
105 105
75 ( 815
) PEAK_74
0.0 70.0
w J L
52. n o oy P YT Vit o 52! . N A ettt
350 350
17! E
Peak
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CASALBEN 248620 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CSAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2347.57 52.68 74.00 -21.40 39.81 27.18 7.26 31.94 10.37 108 91 PEAK 1 2049.80 113.46 ------ ------ 10.77 26.99 7.4l 32,80 10.38 160 91 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 815
70, ( 70,
I AVG_54
52! 52!
1 L ]
30 30 .
17! E
Avg.
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2376.84 46,76 54.00 -13.24 28.80 27.62 7.32 31.96 10.38 108 91 AVERAGE 1 2448.80 109.46 ------ ------ 96.77 26,9 7.41 32.80 10.38 180 91 AVERAGE
TEL: 886-3-327-0868 Page Number : C7 of C36

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR492020A

Pol.

Horizontal Fundamental

3 oLevel [BuVim)

1225

\ PLAK_BE 74
71

st it M s

Peak

Blank

140 52, 2488, 2500

2464, 2476,
Frequency (MHz)
Site + B3CH23-HY

Condition: PEAK BE 74 3m DRH13-E_LE2CPSAIBEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B d8 B
1 2483.80 51.83 74.00 -22.17 39.17 26.84 7.47 32.83 10.38  1o@ 91 PEAK

3 oLevel [BuVim)

\ AVG_BE_54
52!

Avg.

Blank

140 52, 2488, 2500

464, 2476,
Frequency (MHz)
Site + B3CH23-HY

Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m  dB  dB B
1 2483.68 41.37 54.00 -12.63 28.71 26.84 7.47 32.83 10.38 100 91 AVERAGE

TEL: 886-3-327-0868 Page Number : C8 of C36
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020A

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 1
105 105
75 } 815
! PEAK_74
0.0 70.0
| o N
5250 T T S S B
350 350
17! E
Peak
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CASALBEN 248620 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2376.17 52.76 74.00 -21.24 4@.81 27.01 7.32 31.96 10.38 115 119 PEAK 1 2049.00 119,05 ------ ------ 106.36 26.99 7.41 32.80 10.38 115 119 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225 y
105 105
815 { 815
70, J 70,
,/ AVG_54
52! 52!
1
. A " .M,*.M,./\\‘.«MAM . o "
17! E
Avg.
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 237591 44.25 54.00 -9.75 31.49 27.62 7.32 31.96 10.38 115 119 AVERAGE 1 2448.80 115.01 ------ ------ 182,32 26.99 7.41 32.80 10.38 115 119 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C9 of C36




ssamanas. FCC RADIO TEST REPORT Report No. : FR492020A

Pol.

Vertical Fundamental

3 oLevel [BuVim)

1225

\ PLAK_BE 74
70

52 ™, o, !

Peak

Blank

140 52, 2488, 2500

2464, 2476,
Frequency (MHz)

Site + B3CH23-HY
Condition: PEAK BE 74 3m DRH13-E_LE2CASALBEN 249620 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B d8 B
1 24§7.52 53.51 74.00 -20.49 40.80 26.68 7.48 32.83 10.38 115 119 PEAK

3 oLevel [BuVim)

\ AVG_BE_54
52!

Avg.

Blank

140 52, 2488, 2500

464, 2476,
Frequency (MHz)

Site + B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m  dB  dB B

1 2453.98 43.06 54.00 -10.94 30.40 26.84 7.47 32.03 10.38 115 119 AVERAGE

TEL: 886-3-327-0868 Page Number : C10 of C36
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020A

Pol. Horizontal Vertical
g Le¥el (dBuVim) g LeVel (dBuVim)
1225 1225
1050 1050,
875 815
PEAK 74 PEAK 74
100 00
525 : s LU 525 5 IO, X |
1 S AT A L,._,m b A bt
W*‘*‘W‘* ot
350 30
Peak 175 175
AVg . 3000 6000. 000. 12000 15000, 18000 3000 6000 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2COSALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 4830.08 45.55 74.00 -28.45 34.67 32.66 18.52 33.17 1.47 - -- PEAK 1 4880.08 46.24 74.08 -27.76 34.76 32.66 1.5 33.17 1.47 - -- PEAK
2 730.08 49.82 74.00 -24.18 33.79 37.36 12.64 35.98 2.6 - -- PEAK 2 7320.68 49.74 74.08 -24.26 33.71 37.36 12.64 35.98 2.6 - -- PEAK
3 730.08 39.97 54.00 -14.63 23.94 37.3% 12.64 35.98 2.6l - -- Average 3 730.08 4p.61 54.00 -13.99 23.98 37.3% 12.64 35.98 2.6l - -- Average
TEL: 886-3-327-0868 Page Number : C11 of C36

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020A

Pol. Horizontal Vertical
! 4ﬂLe\|eI(|IB||\|mn] ! HLml(mvnn)
1225 1225
b5 15
100 00
10.6G AVG 54 AVG 54
525 525
~18G RS PRt o e R B R WS S
350 350
Avg.
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site : G3CHI3-HY Site : G3CHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
TEL: 886-3-327-0868 Page Number : C12 of C36

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020A

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 i
105 A 105
115 \ 815
PEAK_BE 74, PEAK_74
0.0 70.0
m
52! b, - 5! ’ bt
b A o N
350 350
17! E
Peak
180 484, 2488, 2402, 249, 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CASALBEN 248620 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CSAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2453.62 60.08 74.00 -13.92 47.42 26.84 7.47 32.05 1038 183 9@ PEAK 1 2458.80 114,79 ------ ------ 12,17 26.89 7.47 32.83 10.38 163 98 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 \ 815
70, \ 70,
AVG_BE_54 AVG_54
52! = 52!
i J— IR R
35, 35,
17! E
Avg.
180 484, 1488, 2402, 249, 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 243,54 50,11 54.80 -3.89 37.45 26.84 7.47 32.05 1038 183 9@ AVERAGE 1 2458.80 110,65 ------ ------ 98.83 26.80 7.47 32.83 1038 163 98 AVERAGE
TEL: 886-3-327-0868 Page Number : C13 of C36

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020A

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 1
105 \ 105
15 \ 815
PEAK_BE 74, PEAK_74
70, 70,
700 ] 70,0
P
52 [ ot 53, bttt
. o —
350 350
17! E
Peak
180 484 2488, 2402, 2496, 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CASALBEN 248620 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2453.64 63.93 74.00 -10.67 51.27 26.84 7.47 32.03 10.38 113 113 PEAK 1 2450.80 119,05 ------ ------ 106.43 26.89 7.47 32.83 10.38 113 113 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225 i
105 105
815 \ 815
70, \ 70,
M AVG_BE_54 AVG_54
52, 52, \\),\
g et i i
[ WMWMM
350 350
17! E
Avg.
180 484 1488, 2402, 2496, 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2483.58 53.62 54.00 -0.38 46.96 26.84 7.47 32.03 10.38 113 113 AVERAGE 1 2458.80 114.88 ------ ------ 182,26 26.89 7.47 32.83 10.38 113 113 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : Cl14 of C36




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020A

Pol. Horizontal Vertical
g Le¥el (dBuVim) g LeVel (dBuVim)
1225 1225
1050 1050,
875 815
PEAK 74 PEAK 74
100 00
’ A "
025 : Wt 025 : — A
Ww-«ww s gt
3540 350
Peak 115 115
AVg . 3000 6000, 9000. 12000 15000, 18000 3000 6000. 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2COSALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 4960.08 45.78 74.00 -28.22 34.86 32.80 18.48 33.18 1.62 - -- PEAK 1 4960.08 46.25 74.08 -27.75 34.53 32.80 18.48 33.18 1.62 - -- PEAK
2 7M4p.0@ 49.37 74.00 -24.63 33.44 37.20 12.82 36.67 1.9 - -- PEAK 2 7Me.0@ 48.85 74.08 -25.15 32.92 37.20 12.82 36.67 1.9 - -- PEAK
3 744p.08 39.66 54.00 -14.34 23.73 7.0 12.82 36.87 1.9 - -- Average 3 744008 39.91 54.00 -14.09 23.98 37.20 12.82 36.87 1.9 - -- Average
TEL: 886-3-327-0868 Page Number : C15 of C36

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020A

Pol. Horizontal Vertical
! 4ﬂLe\|eI(|IB||\|mn] ! HLml(mvnn)
1225 1225
b5 15
100 00
10.6G AVG 54 AVG 54
525 525
-18G I RS S e
350 350
Avg.
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site : G3CHI3-HY Site : G3CHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
TEL: 886-3-327-0868 Page Number : C16 of C36

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR492020A

Pol. Horizontal Vertical
1 HLMWB!IWIH) 1 4€‘|L|m|(|1l31|\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG 54 AVG 54
525 525
1 1
350 ek b vl b ! ot g ket it # it s, " Al
Peak 15 175
18000 19400, 20800 2200, 23600, 26000 18000 19400, 20800, 2200. 23600, 25000
Frequency (MHz) Frequency (MHz)
Site @ B3CH23-HY Site @ B3CH23-HY
Condition: PEAK 74 Im SHF 1224 240624 HORIZONTAL Condition: PEAK 74 Im SHF_1224 240624 VERTICAL
Linit Read  Ant (able Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m  dB  dB  dB om  deg Mz dBuv/m dBuV/m  dB B dB/m  dB  dB  dB om  deg
1 1812797 41.06 74.60 -32.94 59.92 37.54 17.67 64.53 -9.54 - - PEAC 1 18463.03 48.96 74.00 -33.04 59.21 38.80 17.88 64.59 -9.54 - - PEAC
TEL: 886-3-327-0868 Page Number 1 C17 of C36

FAX: 886-3-327-0855
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PHz dBuV/m dBuv/m dB dBuv  dB/m A&  d& dB a deg

1 30.97 21.87 40.80 -18.93 28.37 24.25 1.87 32.65 @.83 - -- Peak
2 142,52 23.66 43.50 -19.84 36.67 17.72 1.85 32.64 0.96 - -- Peak
3 254,87 22.27 46.80 -23.73 33.20 19.23 2,39 32.63 Q.88 - -- Peak
4 416,06 26.70 46.00 -19.30 33.97 22.37 3.4 .78 .10 - -~ Peak
5 755.56 29.62 46.80 -16.33 29.87 28.39 3.91 32.67 @.12 - -- Peak
6 957.32 33.06 46.80 -12.94 23.69 31.21 4.31 31.34 0.19 - -- Peak

Pol. Horizontal Vertical
Level (dBuVim) Level (dBuV/m)
0. 0.
ap ap
“ = a =
| |
0, [ 0, [
5 P ¢
3 P p— P 2l , o A 4
2 3 b 3 nrA” s
0 ' gl aoh WUN ,wiwmwf
100 W 100
3 24 18 12, 806. 1000 30 24, 18, 612, 806, 1000
P eak Frequency (MHz) Frequency (MHz)
site © @3CH23-HY Site © @3CH23-HY
Condition: QP 3m Bilog 47020 241005 HORIZONTAL Condition: QP 3m Bilog 47020 24185 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Facter Remark Freq Level Line Margin Level Facter Loss Factor Factor Remark

PHz dBuV/m dBuv/m dB dBuv  dB/m & d& dB am  deg

1 43.53 23.60 40.00 -11.40 42.40 17.63 1.18 32.64 0.83 - -- Peak
2 179.33 27.15 43.50 -16.35 42.31 15.33 2.84 32.62 0.09 - -- Peak
3 264,74 22,57 46.00 -23.43 32.80 19.89 2.44 32.63 0.97 - -- Peak
4 416,86 27.59 46.00 -18.41 34.86 22.37 3.84 3278 0.18 - -~ Peak
5 745.86 31.33 46.80 -14.67 31.67 28.38 3.89 32.72 0.1 - -- Peak
6 959.26 34.70 46.80 -11.30 30.23 31.27 4.32 31.32 0.20 - -- Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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<2Mbps>

Pol. Horizontal Fundamental
 Level [dBuVim) o LE¥el (dBuVim)
1225 1225
105 1050
875 / 875
/ PEAK_T4
0.0 700
52, ! // 525 N
T Yo~ i = Ry AR TR i ) PR L W
340 30
17. 7.5
Peak
0 23284 23652 3836 2402 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK 74 3m DRH18-E_LE2CASAISEN 240626 HORIZONTAL
+ RBH:100.000kHz VBW: 3000.008kHz ST:Auto + RBH:1000. BockHz VBW:3000.000kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB  dB B m deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 dB dB cm deg
1 2379.63 53.53 74.00 -20.47 40.62 27.18 7.31 31.95 10.37 181 267 PEAK 1 2402.80 113.12 ------ ------ 106,33 27.82 7.36 31.97 10.38 161 267 PEAK
 Level [dBuVim) o LE¥el (dBuVim)
1225 1225
105 1050
875 / 875
0.0 / 700
5 j s AVG_54
1 o ’ ‘
350 34 s
17. 175
Avg.
0 23284 23652 3836 2402 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: AVG BE 54 3m DRHLS-E_LE2CBSA1BEN 240628 HORIZONTAL Condition: AVG_ 54 3m DRHIB-E_LE2CASALBEN 248620 HORIZONTAL
+ RBH:1000.000kHz VBW: 3000.008kHz SWT:Auto + RBi:1000. B0GkHz VBW:3000.000kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  dB B m deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 dB dB cm deg
1 2369.43 43.63 54.00 -16.37 36.71 27.26 7.30 31.95 10.37 181 267 AVERAGE 1 2402.80 169,05 ------ ------ 96.26 27.82 7.36 31.97 10.38 161 267 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)

1225 1225

105 105

75 j 815

/ PEAK_74
0.0 70.0
! m‘/ JJ
4 Bt gt

525, i o A I s 5 T P

350 350

17! E

Peak
0 23284 23652 23836 02 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CASALBEN 248620 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2369.52 56,18 74.00 -17.82 43.26 27.28 7.3% 31.95 10.37 127 248 PEAK

1 2402.80 118,25 ------ ------ 105.46 2762 7.3 3197 1038 127 248 PEAK

aglevel (BuVim) g v [BuVm)

1225 1225

106, 105,

875 { 875

70 / 70

/ AVG_54

52! T 52!

w sretrrermat | st ! " i L""“lmﬂ-

17. 1.

Avg.
pxil] 23284 23468 2365.2 23836 2102 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH23-HY Site + B3CHZ3-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHZ SHT:Auto + RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2369.34 47.74 54.00 -6.26 34.82 27.28 7.30 31.95 10.37 127 248 AVERAGE 1 2482.80 113,63 ------ ------ lg0.84 27.62 7.36 31.97 10.38 127 243 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C20 of C36
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Pol. Horizontal Vertical
1 MLMWB!IWIH) 1 4€‘|Lm|(|1l31|\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
A
o — | .| s —— L DL
|t I
30 350
Peak
115 115
Avg.
3000 6000, 9000 12000. 15000, 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ B3CH23-HY Site @ 3CH23-HY
Condition: PEAK 74 3m DRH1B-E_LE2CASALBEN 248620 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant (able Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m  dB  dB  dB om  deg Mz dBuv/m dBuV/m  dB B dB/m  dB  dB  dB om  deg
1 430400 4479 74.60 -29.21 33.54 3251 18.5% 3.5 133 - - PEAK 1 430400 45.74 74.00 -28.26 34.49 32,51 18.5% 3.5 L33 - - PEAC
TEL: 886-3-327-0868 Page Number 1 C21 of C36

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! 4ﬂLe\|eI(|IB||\|mn] ! HLml(mvnn)
1225 1225
b5 15
100 00
10.6G AVG 54 AVG 54
525 525
-18G - PR Y - R N N
350 350
Avg.
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site : G3CHI3-HY Site : G3CHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C22 of C36

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR492020A

PHz dBuv/m dBuv/m  dB dBuv dB/m B d8 B

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 ]
105 105
115 / 815
j PEAK_74
0.0 70.0
|t apetebons
350 350
17! E
Peak
0 2336, 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CASALBEN 248620 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CSAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2355.89 51.92 74.00 -22.68 39.85 27.16 7.28 31.94 10.37 185 267 PEAK 1 2048.80 113.75 ------ ------ 1g1.06 26.99 7.41 32.80 10.38 165 267 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 / 815
70, / 70,
[ AVG_54
52! 52!
: ! DY W A
0 nah 4 e
17! E
Avg.
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2376.43 40.91 54.00 -13.89 28.16 27.61 7.32 31.96 18.38 185 267 AVERAGE 1 2449.00 109.17 ------ ------ 96.43 26.99 7.41 32.80 10.38 185 267 AVERAGE
TEL: 886-3-327-0868 Page Number : C23 of C36

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR492020A

Pol.

Horizontal Fundamental

3 oLevel [BuVim)

1225

\ PLAK_BE 74
71

Peak

Blank

140 52, 2488, 2500

2464, 2476,
Frequency (MHz)
Site + B3CH23-HY

Condition: PEAK BE 74 3m DRH13-E_LE2CPSAIBEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B d8 B
1 2486.14 52.37 74.00 -21.63 39.68 26.86 7.48 32.83 10.38 185 267 PEAK

3 oLevel [BuVim)

\ AVG_BE_54
52!

Avg.

Blank

140 52, 2488, 2500

464, 2476,
Frequency (MHz)
Site + B3CH23-HY

Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m  dB  dB B
1 2483.56 41.67 54.00 -12.33 29.01 26.84 7.47 32.83 18.38 185 267 AVERAGE

TEL: 886-3-327-0868 Page Number 1 C24 of C36
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 1
105 105
115 f 815
H PEAK_74
0.0 70.0
52, ! s 52, i
bt + e il o i T
fois
350 350
17! E
Peak
0 2336, 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CASALBEN 248620 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2376.43 52.88 74.00 -21.12 40.13 27.01 7.32 31.96 10.38 117 247 PEAK 1 2049.00 118,05 ------ ------ 185.36 26.99 7.41 32.80 10.38 117 247 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225 ]
105 105
815 J 815
70, f 70,
J AVG_54
52! 52!
1
" " N Mwﬂ\wmw«mﬂ*’/ MWM” li.
35, 35,
17! E
Avg.
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2375.78 43.69 54.00 -10.31 30.92 27.63 7.32 31.96 10.38 117 247 AVERAGE 1 2448.80 113.67 ------ ------ 10,98 26.99 7.41 32.80 10.38 117 247 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C25 of C36
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Pol. Vertical Fundamental
aglevel 4BV
1225
105
o
\ PEAK_BE 74,
0.0
53 \\"“‘MM.. P 1
il
35,
17!
Peak Blank
140 52, 244, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CASALBEN 248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2488.78 52.83 74.00 -21.17 40.11 26.89 7.48 32.03 10.38 117 247 PEAK
aglevel 4BV
1225
105
815 \
70, \
\ AVG_BE_54
w 1
‘M‘M—' sandemdaatiridpi|
350
17!

Avg. Blank
140 52, 464, 2476, 2488, 2500
Frequency (MHz)

Site + B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg
1 2485.36 42,57 54.00 -11.43 29.89 26.85 7.48 32.83 10.38 117 247 AVERAGE

TEL: 886-3-327-0868 Page Number : C26 of C36
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
g Le¥el (dBuVim) g LeVel (dBuVim)
1225 1225
1050 1050,
875 815
PEAK 74 PEAK 74
100 00
W‘M‘WW Wﬂ««w#‘“”“ "
350 30
Peak 175 175
AVg . 3000 6000. 000. 12000 15000. 18000 3000 6000. $000. 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2CASALSEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 4830.08 46.81 74.00 -27.99 34.53 32.66 18.52 33.17 1.47 - -- PEAK 1 4880.08 45.55 74.08 -28.45 34.67 32.66 1.5 33.17 1.47 - -- PEAK
2 730.08 49.40 74.00 -24.60 33.37 37.36 12.64 35.98 2.6 - -- PEAK 2 7320.68 49.94 74.08 -24.06 33.91 37.36 12.64 35.98 2.6 - -- PEAK
3 7320.08 40.62 54.00 -13.98 23.99 37.3% 12.64 35.98 2.6l - -- Average 3 730.08 40.04 54.00 -13.96 24.81 37.3% 12.64 35.98 2.6l - -- Average
TEL: 886-3-327-0868 Page Number 1 C27 of C36

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! 4ﬂLe\|eI(|IB||\|mn] ! HLml(mvnn)
1225 1225
b5 15
100 00
10.6G AVG 54 AVG 54
525 525
~18G O R S o e B T A [P RP .
350 350
Avg.
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site : G3CHI3-HY Site : G3CHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
TEL: 886-3-327-0868 Page Number : C28 of C36

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 ]
105 105
15 \ 815
PEAK_BE 74, PEAK_74
0.0 70.0
1
P "
52, i 52, ok 4 “
G - sohnesdAh
350 350
17! E
Peak
U7 1824 24868 24912 1956 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CASALBEN_ 248620 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CSAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2483.85 55.34 74.00 -18.16 43.18 26.84 7.47 32.03 10.38 408 183 PEAK 1 2478.80 114,21 ------ ------ 11,59 26.89 7.47 32.83 10.38 460 183 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 \ 815
70, 70,
\ AVG_BE_54 AVG_54
52, i 52,
| TR RSB AR
340 34 naat
17! E
Avg.
U7 1824 24868 24912 1956 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASALBEN 240628 HORIZONTAL Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2483.57 44.68 54.00 -9.32 32.82 26.84 7.47 32.03 10.38 408 183 AVERAGE 1 2478.80 189.77 ------ ------ 97.15 26,80 7.47 32.83 10.38 480 183 AVERAGE
TEL: 886-3-327-0868 Page Number : C29 of C36
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Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 i
o5\ 105
75 \ 815
PEAK_BE 74, PEAK_74
0.0 \\M 70.0
1
2 ™ 52 P N i o
gttt
350 350
17! E
Peak
U7 1824 24868 24912 1956 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CASALBEN 248620 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 28370 55.99 74.00 -18.01 43.33 26.84 7.47 32.05 10.38  30@ 86 PEAK 1 2478.88 113,57 ------ ------ 100.95 26.89 7.47 32,83 10.38 360 86 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
1
1050 105
815 \ 815
70, 70,
\ AVG_BE_54 AVG_54
52, -, 52,
M |
kis kis g Tt
17! E
Avg.
U7 1824 24868 24912 1956 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 483,52 45.20 54.80 -8.80 32.54 26.84 7.47 32.05 10.38  30@ 86 AVERAGE 1 2478.80 109.26 ------ ------ 96.64 26.86 7.47 32.83 10.38 360 86 AVERAGE
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FCC RADIO TEST REPORT

Report No. : FR492020A

Pol. Horizontal Vertical
g Le¥el (dBuVim) g LeVel (dBuVim)
1225 1225
1050 1050,
875 815
PEAK 74 PEAK 74
100 00
025 . — ottt i bl 025 : - ik
R " P
3540 30
Peak 175 175
AVg . 3000 6000, 9000. 12000 15000, 18000 3000 6000. 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2COSALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 4956.08 46.86 74.00 -27.14 35.14 32.80 18.48 33.18 1.62 - -- PEAK 1 4956.08 46.66 74.08 -27.34 34.94 32.80 18.48 33.18 1.62 - -- PEAK
2 743408 49.58 74.00 -24.42 33.64 37.20 12.82 36.86 1.98 - -- PEAK 2 743408 49.18 74.00 -24.82 33.24 37.20 12.82 36.06 1.9 - -- PEAK
3 743408 38.73 54.00 -15.27 22.79 7.9 12.82 6.6 1.9 - -- Average 3 743408 38.71 54.00 -15.29 22.77 37.28 12.80 6.6 1.9 - -- Average
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Pol. Horizontal Vertical
! 4ﬂLe\|eI(|IB||\|mn] ! HLml(mvnn)
1225 1225
b5 15
100 00
10.6G AVG 54 AVG 54
525 525
-18G (DR - - N U DR N R B
350 350
Avg.
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site : G3CHI3-HY Site : G3CHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
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FCC RADIO TEST REPORT
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Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
115 815
PEAK_BE 74, PEAK_74
70, 70,
700 1 70,0
P
52, 4 “ 52, Vet J fadhonsotid
- [UBTRp =
350 350
17! E
Peak
180 484 2488, 2402, 2496, 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CASALBEN 248620 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CSAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2483.52 62.61 74.00 -11.39 49.95 26.84 7.47 32.03 10.38 184 267 PEAK 1 2458.80 112,71 ------ ------ 180.09 26.89 7.47 32.83 10.38 164 267 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 \ 815
70, 70,
\ AVG_BE_54 AVG_54
52 = 52
R - [ AO Y V  N—
35, 35,
17! E
Avg.
180 484 1488, 2402, 249, 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2483.52 5151 54.00 -2.49 33.85 26.84 7.47 32.03 10.38 184 267 AVERAGE 1 2458.80 108,31 ------ ------ 95.69 26.86 7.47 32.83 18.38 184 267 AVERAGE
TEL: 886-3-327-0868 Page Number : C33 of C36
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Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 i
105 105
115 815
PEAK_BE 74, PEAK_74
70, 70,
700 1 70,0
52 i . . 52, st P
sl oy e
350 350
17! E
Peak
180 484, 2488, 2402, 249, 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CASALBEN 248620 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 253,54 64.10 74.00 -9.99 51.44 26.88 7.47 32.03 10.38 111 251 PEAK 1 2458.80 114.77 ------ ------ 182.15 26.89 7.47 32.83 10.38 111 251 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
1
1060 105
815 \ 815
70, 70,
\ AVG_BE_54 AVG_54
52, S 52,
T — [
30 [ 30 S i
17! E
Avg.
180 484, 1488, 2402, 249, 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2483.52 53.48 54.00 -0.52 48.82 26.84 7.47 32.03 10.38 11 251 AVERAGE 1 2458.80 110,49 ------ ------ 97.87 26.86 7.47 32.83 18.38 111 251 AVERAGE
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Pol. Horizontal Vertical
g Le¥el (dBuVim) g LeVel (dBuVim)
1225 1225
1050 1050,
875 815
PEAK 74 PEAK 74
100 00
525 1 IS M 525 1 O
(Wt WL
3540 350
Peak 115 115
AVg . 3000 9000. 12000 15000, 18000 3000 6000. 9000. 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2COSALBEN 240620 VERTICAL
Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBul/m dBuw dB/m d6 dB dB o deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 4960.08 45.98 74.00 -28.80 34.26 32.80 18.48 33.18 1.62 - -- PEAK 1 4960.08 46.24 74.08 -27.76 34.52 32.80 18.48 33.18 1.62 - -- PEAK
2 T7M4p.0@ 49.74 74.00 -24.26 33.81 37.20 12.82 36.67 1.9 - -- PEAK 2 7Me.0@ 49.22 74.08 -24.78 33.29 37.20 12.82 36.67 1.9 - -- PEAK
3 744p.08 39.75 54.00 -14.25 3.8 37.20 12.82 36.87 1.9 - -- Average 3 744008 39.75 54.00 -14.25 23.82 37.20 12.80 36.87 1.9 - -- Average
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Pol. Horizontal Vertical
! 4ﬂLe\|eI(|IB||\|mn] ! HLml(mvnn)
1225 1225
b5 15
100 00
10.6G AVG 54 AVG 54
525 525
-18G R DS N [ I RO
350 350
Avg.
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site : G3CHI3-HY Site : G3CHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
TEL: 886-3-327-0868 Page Number : C36 of C36
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(us) Duty Factor(dB)

Bluetooth - LE for 1Mbps 100.00 - 0.00

Bluetooth - LE for 2Mbps 100.00 - 0.00

Bluetooth - LE for 1Mbps Bluetooth - LE for 2Mbps
fol Marker

Atten 1008 Tmu FY)[u!ﬁF'rm oy Atten 1048 i Tﬂ\.\] T P
g: Free Run Marker 1 O rig: Free Run

Ref Level 0.00 dBm

. y142

Center 2.480000000 GHz #Video BW B.0 MKZ Span 0 Hz - Center 2.480000000 GHI #Video BW 8.0 MHz
Res BW 8 MHz Sweep 20.0 ms (10 Cor Res BW 8 MHz Sweep 20.0 ms (1001 pts)| fyy

o
Function _Function Width __ Function Value M Funcon _Functin Widh __ Funclon Valve | [ Werker Sefig=
I 3 S Diogram

All Markers Off

Cauple Markers
on
on
.

—THE END——
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